



1	60030000044	ENG CASE CPL. W.BEARINGS 03	WITH SWINGARM BEARING	1.00
2	60030043000	STUD M 10X161 10.9 03		8.00
3	60030043010	STUD M 6X101 10.9 03		2.00
4	59038041000	OIL FILTER COVER RACING		1.00
5	0770400025	O-RING 40,00X2,50 NBR 70		1.00
6	0015050163	HH COLLAR SCREW M 5X16 WS=8		2.00
7	60038033050	PLUG SCREW M14X1,5 ALU AH		1.00
8	0603142016	CU-SEAL RING 14X20X1,5 LC8 02		1.00
9	0018050103	INT. TORX OVAL HEAD M 5X10 8.8		3.00
10	58038019050	DRAIN PLUG W. MAGNET		1.00
11	58038017100	CU-SEAL RING DIN7603-22X27X2		1.00
12	58330023000	DOWEL 17 X 14 X 9,5		1.00
13	60030023000	DOWEL 20,1X24X12 03		1.00
14*	0991050102	Flat head screw DIN7991 M5X10		2.00
15	0015060303	HH COLLAR SCREW M 6X30 SW=8	LC4, LC4 SM, DUKE	1.00
16	59030054000	JET 60 DELLORTO M6X0,75	MINI ADV.	2.00
18	57031523090	CARBURETOR JET DELLORTO 90		2.00
19	60030039000	ENGINE CASE GASKET LC8		1.00
20	60030060044	CHAIN SPROCKET COVER CPL. 03		1.00
21	60030047000	CHAIN FAIL. PROTECTION LC8 03		1.00
22	60032063000	ADAPTER F. HYDR. CLUTCH 03		1.00
25	0015060353	HH COLLAR SCREW M 6X35 WS=8	LC4 ADVENTURE	2.00
26*	0985060003	Self lock. nut DIN985-M6-A2		2.00
27*	49030029000	OIL DRAIN PLUG M10X1,5 AH-WS=6	ONLY FOR ADVENTURE USA	1.00
28	0603100141	sealing ring DIN 7603 10x14x1	ONLY FOR LC4 ADVENTURE	1.00
29*	60038029000	REDUCING JET "30" M6X0,75		1.00
30	0015060403	HH COLLAR SCREW M 6X40 WS=8	450 SMR	4.00
31	0015060603	HH COLLAR SCREW M 6X60 WS=8		5.00
32	0015060653	HH COLLAR SCREW M 6X65 WS=8		6.00
33	0015060753	HH COLLAR SCREW M 6X75 WS=8		2.00
34	0015060903	HH COLLAR SCREW M 6X90 WS=8		4.00
35	0551060050	THREAD PIN DIN0551-M 6X 5		2.00
99	60030099000	GASKET SET CPL. 03		1.00

\* = New part